

Test Report No. : CPSA/210257062-CA57356
Company : NTL Innovation Co., Ltd.
68 Moo 4 T. Chalung A. Hatyai Songkhla
90110 Thailand

TEST REPORT

Sample Description : Powder Free Nitrile Examination Glove
Brand Name : H2H
Style : S
Lot No. : PC012021001S
Colour : Blue
Manufacturer : NTL Innovation Co., Ltd.
Production Date : 01-2021
Country of origin : Thailand
Country of destination : USA, EUROPE
Size : S
Quantity Tested : 5 pieces
Test Conducted : Powder Content
Test Method : EN455 Part 3:2015
Testing Period : 08 February 2021 - 22 February 2021

On testing the samples, the following results were obtained:-

SIZE

S

Average Powder Mass per Glove

0.54 mg

SIGNED FOR AND ON BEHALF OF
SGS (MALAYSIA) SDN BHD



CHEE TUCK CHOON
SECTION HEAD
IKM No. M/3983/6401/12/14

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 14 days (for perishable samples) or 30 days only.

Test Report No. : CPSA/210257063-CA57357
Company : NTL Innovation Co., Ltd.
68 Moo 4 T. Chalung A. Hatyai Songkhla
90110 Thailand

TEST REPORT

Sample Description : Powder Free Nitrile Examination Glove
Brand Name : H2H
Style : M
Lot No. : PC012021001M
Colour : Blue
Manufacturer : NTL Innovation Co., Ltd.
Production Date : 01-2021
Country of origin : Thailand
Country of destination : USA, EUROPE
Size : M
Quantity Tested : 5 pieces
Test Conducted : Powder Content
Test Method : EN455 Part 3:2015
Testing Period : 08 February 2021 - 22 February 2021

On testing the samples, the following results were obtained:-

SIZE

M

Average Powder Mass per Glove

0.70 mg

SIGNED FOR AND ON BEHALF OF
SGS (MALAYSIA) SDN BHD



.....
CHEE TUCK CHOON
SECTION HEAD
IKM No. M/3983/6401/12/14

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 14 days (for perishable samples) or 30 days only.

Test Report No. : CPSA/210257064-CA57358
Company : NTL Innovation Co., Ltd.
68 Moo 4 T. Chalung A. Hatyai Songkhla
90110 Thailand

TEST REPORT

Sample Description : Powder Free Nitrile Examination Glove
Brand Name : H2H
Style : L
Lot No. : PC012021001L
Colour : Blue
Manufacturer : NTL Innovation Co., Ltd.
Production Date : 01-2021
Country of origin : Thailand
Country of destination : USA, EUROPE
Size : L
Quantity Tested : 5 pieces
Test Conducted : Powder Content
Test Method : EN455 Part 3:2015
Testing Period : 08 February 2021 - 22 February 2021

On testing the samples, the following results were obtained:-

SIZE

L

Average Powder Mass per Glove

0.26 mg

SIGNED FOR AND ON BEHALF OF
SGS (MALAYSIA) SDN BHD

**** End of Report ****



.....
CHEE TUCK CHOON
SECTION HEAD
IKM No. M/3983/6401/12/14

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 14 days (for perishable samples) or 30 days only.